RIGHT ANGLE DRILL
- D-1320, D-1320R, D1320RR
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REF |PART NO. |DESCRIPTION MODEL [QTY|REF [PART NO. |DESCRIPTION MODEL |QTY
1 6800842 |MOTOR HOUSING D1320 1{48 6100118 |SPINDLE (L) D1320RR] 1
- |6800843 |MOTOR HOUSING D1320R 1laes |6100225 |WOODRUFF KEY D1320RR| 1
3 |ea30722 |HANDLE COVER D1320 1]s0 |9523700 |RETAINING RING R-37 D1320RR| 1
- |6830725 |HANDLE COVER D1320R 1|51 |9846301 |BALL BEARING #6301LLB |D1320RR| 1
4 |9060420 |TAPPING SCREW (B) M4X20 5|52 |6900290 |WASHER D1320RR| 1
5 |e550225 |TRIGGER SWITCH D1320 1|ssa ]e200114 |BEVEL GEAR D1320RR| 1
- |6550229 |REVERSIBLE SWITCH D1320R 1i54 |6750053 |NEEDLE BEARING D1320RR| 1
6 |{9060416 |TAPPING SCREW (B) M4X16 2|55 |6800848 |MOTOR HOUSING D1320RR| 1
7 |6560103 |CORD GLAMP 1|56 |6750053 |NEEDLE BEARING D1320RR| 1
8 |6520331 |CORD ASS'Y AWG#18X2X2 1|57 |e200116 |PINION GEAR D1320RR| 1
9 |6560131 |CORD HOLDER 1|58  |6900290 |WASHER D1320RR| 1
i1 |6920987 ["RYOBI" MARK 1|59 [9846301 (BALL BEARING #6301LLB |D1320RR| 1
12 |6540633 |CARBON BRUSH SET _ 1{60 |9523700 |RETAINING RING R-37 D1320RR| 1
13 |6911496 |NAME PLATE D1320 1l61 |6100225 |WOODRUFF KEY D1320RR| 1
- |6911494 |NAME PLATE D1320R 1l62 |e100120 |SPINDLE (H) Di1320RR| 1
—~ |e911493 |NAME PLATE D1320RR| 1l63 [e940318 |1/2" DRILL CHUCK D1320RR| 1
15 (6500916 |FIELD COIL 1|64 [6130382 |FLAT SCREW (L.H.T.) M6X25 |D1320RR| 1
16 |6490190 [FAN CASING 1]~ |6530134 |[TIGHTENING BAND D1320RR| 1
17 |9550500 |SPRING WASHER M5 2|-- |6530391 |FASTEN SLEEVE 2
18 |9060560 |TAPPING SCREW (B) M5X60 2|.. |6530394 |FASTEN SLEEVE D1320RR| 2
19 |622274001BALL BEARING #608LLB 1| |6530393 |SLEEVE COVER 2
21 |6031152 |ARMATURE D1320 1}{- |6530396 |SLEEVE COVER D1320RR| 2
~ |6031153 |ARMATURE D1320R i1l |6560030 [FASTEN SLEEVE D1320RR| 6
22 |622274001BALL BEARING #GOSLLB 1}~ (9674318 |LEAD WIRE 2
23 |6820371 |INNER COVER 1
24 |6900294 [COLLAR 1 STANDARD ACCESSORIES
25 |6151133 [CHANGE ARM 1{500 |6240563 |CHUCK KEY 1
26 |6120104 |SHIFTER ROD 1|501 6240533 |SINGLE-END WRENCH 17 1
27 |6760052 |OILLESS METAL 1|s04 |6071393 |AUX. HANDLE SET 1
28 [6050024 |INTERMEDIATE GEAR 1|504-1{6100153 |STOPPER 1
29 [6)2274004BALL BEARING #608LLB 1|soa-2|6130391 |[WING BOLT M6X35 . 1
30 |6760052 |OILLESS METAL 1|504.3]6151184 |STOPPER PLATE 1
31 |6050025 |FINAL GEAR 1|504-4/9300600 [HEX NUT M6 1
32 (6820381 |GEAR CASE 1
33 |9060540 [TAPPING SCREW (B) M5X40 4 , D-1320R, D-1320RR
34 |6110101 |PINION GEAR 1|SERVICE NOTES: '
35 |69002906 [WASHER 2
36 6830740 |CHANGE BUTTON 1 D-1 320R, D"1 SZORR
37 |9020425 |PHILLIPS PAN SCREW M4X25 1
a8 |6180146 |COMPRESSION SPRING 1
39 |6290055 |STEEL BALL 5/32" 1 —-1,ine
40 |9511200 |RETAINING RING S-12 1 el
41 |9826201 |BALL BEARING #6201LLB 1
42 |6900291 |WASHER 1 3 Load top
43 (9523200 |RETAINING RING R-32 1 Lo 4— Load bottom
44 16100116 |SPINDLE 1 field
45 |9191030 |HEX HEAD BOLT M10X30 D1320RR| 2
46 |6090181 |HOLDER D1320RR| 1 5 6=——tL0oad bottom
47 |6130376 |[JOINT D1320RR| 1 Hi brush

\

Load top brush

RYOBI AMERICA CORP. 3/97




